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Long-term Life Prediction for GRP Pipe under Sustained Internal Pressure.
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Fig. 1 Configuration of GRP pipe.
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Table 1 Failure time distribution.
Failure time (hr) Min. number
10 to 1000 At least 4
1000 to 6000 At least 3
After 6000 At least 3
After 10000 At least 1

- At least 18 specimens
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Fig. 3 Test result of sustained internal pressure test of
failed specimen at 6954 hr.
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Fig. 4 Variations of failure pressure by varying exposure time in
sustained internal pressure.
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® Experimental data
4 Extrapolation data
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Fig. 5 Pressure at failure for sustained internal pressure test
and the long-term extrapolation.
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